
  

 
 

WASTEWATER PLANT PERFORMANCE EVALUATION 
 

February 4 – April 15, 2009 
 

MCCONNELLSBURG SEWER AUTHORITY 
WATER POLLUTION CONTROL FACILITY 

 
NPDES #PA0020508 

 
 

 
 
 
 

Bureau of Water Standards & Facility Regulation 
POTW Optimization Program 

 
 

 
 

 



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
  
 

 
Department of Environmental Protection               Page ii             Bureau of Water Standards and Facility Regulation 
 

 
 

Table of Contents 
 
1. Executive Summary.................................................................................................................. 1 
2. Focus Points............................................................................................................................... 2 
[...]
Finally, a month later, after three consecutive days of heavy spring rains, the effluent sample 
yielded a surprising 3,003 cysts per ~ ten liters.  The rain event was the first good flush of the 
season for MSA’s collection system which traditionally causes materials built up in the piping to 
be “flushed” downstream to the plant. Often times this debris can add additional loading to the 
raw influent BOD and associated pathogen loadings. 
 
These test results show how, in many ways, the data is subject to interpretation.  Was there a 
wildcat source of Giardia during the dry winter?  Did the first system flush with heavy rain in 
spring include stormwater runoff from nearby farms?  Had cleaning the disinfection tank ridded 
it of solids that had been retaining Giardia cysts?  These kinds of questions are sure to vex us as 
we endeavor to show a direct link between POTW Optimization and downstream drinking water 
quality. 
 
In any case, it may be useful if operators of sewage treatment systems that are upstream of water 
filtration plants notify the operators of those downstream water plants when the first sustained 
spring rain occurs.  This would give the water plant operators notice that a “spring flush” may 
result in increased levels of parasitic pathogens like Giardia in the source water.  Water plant 
operators could then decide to close their intake during the spring flush. 
 



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection          Page 22 of 24        Bureau of Water Standards and Facility Regulation 
  

7. Conclusion 

Considerations for Operational Modifications 
The following are possible modifications that could be made at the WWTP and are based on the 
data collected during this study and current operating practices commonly utilized at other 
WWTPs across the Commonwealth. These possible modifications are presented for the operators 
benefit but should only be instituted while cautiously observing the effects on the overall 
treatment efficiency. Since the WWTP process is a biological process, changes made on a 
particular day may not be visible until at least 24-48 hours later, or more. The responsibility for 
instituting changes and their outcomes remains with the Operator in Responsible Charge at the 
WWTP where the changes are made. 

DO control 
Currently, the plant lacks the ability to modify DO levels in the aeration tank without manually 
closing valves on other tanks, i.e. sludge return pumps and chlorine contact tank aeration. 
Air supply to the aeration tanks is inconsistent. A more consistent air delivery system could save 
a considerable amount of money. Although MSA typically operates just one blower to deliver air 
to several treatment units, the current configuration does not allow for optimal energy efficiency 
or for operational modifications such as alternating DO levels in the mixed liquor in order to 
increase nitrification. The current air delivery system does not allow operators to adjust DO 
levels in the aeration basins without changing air delivery to the chorine contact tank and other 
units. 
 
During the anticipated plant upgrade, the operators should consider employing modern, energy 
efficient motors with soft-start and variable-speed drive capability.  By creating a feedback loop 
between the motor starters and the digital DO or ORP probes, the operators could efficiently 
regulate aeration capacity to support nitrification and denitrification, saving thousands of dollars 
over the long term on electric energy costs.  MSA’s consulting engineer could develop a 
depreciation and payback term for such equipment changes. 
 
Meanwhile, trying on-off aeration can trigger the denitrification process.  This could reduce the 
need for adding lime to the mixed liquor, since the denitrification process devours nitrate and 
creates alkalinity as a byproduct. 

Optimum Levels for Nitrification 
Nitrifying bacteria (autotrophic aerobes) convert NH3 to NO3 consuming inorganic carbon, DO, 
and alkalinity.    
Generally, optimal conditions for nitrification are:   

MCRT:    10 to 13 days   Temperature:   60 - 95°F 
MLSS:      2,000 to 3,500 mg/L        pH:   7.5 – 8.5 s.u. 
DO level:  > 2.0 mg/L (4.6 lbs per lb of NH3 converted to NO3)  
Sufficient alkalinity to provide 7.2 lbs per lb of NH3 converted to NO3 



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection           Page 23 of 24         Bureau of Water Standards and Facility Regulation 
 

Pathogen control 
Disinfection for fecal coliform reduction is currently performed by the addition of sodium 
hypochlorite solution and sodium bisulfite for neutralization of the chlorine residual. Generally, 
solids accumulate in all chlorine contact tanks and they were found in the chlorine contact tank 
to some extent at this location. The operators generally clean the tank annually but increased that 
frequency by performing an unscheduled cleaning in March.   It may prove beneficial to 
establish a more frequent basis for cleaning the chlorine contact tanks, possibly on a quarterly 
basis. A sludge judge can be utilized in the chlorine contact tank to measure the depth of solids 
deposition. There are several drawbacks to solids accumulating in the chlorine contact tank 
including denitrification and discharge of solids and creating an unnecessary chlorine demand 
which increases the volume of hypochlorite necessary to disinfect the wastewater. 

Laboratory methods 
Mixed liquor suspended solids tests are usually conducted once weekly. Generally this practice 
would be acceptable for monitoring the biomass. During spring and fall times of year when the 
temperatures are changing it may be beneficial to monitor the MLSS more frequently, at least 
twice weekly. Also, once the MLSS test is complete, volatilizing any solids remaining in the 
muffle furnace will provide data on ML volatile suspended solids, which allows for the 
calculation of the mean cell residence time (MCRT). Generally, MCRTs in the 10 - 13 day range 
allow for optimum nitrification of the wastewater. 
 
Use of the centrifuge, settleometers, and core-taker would allow the operators to develop a 
sludge inventory based on sludge units (SLU), which is a product of both solids-by-volume 
percent and process volume or total flow.  Developing such a sludge inventory also allows the 
operators to determine a sludge age (AGE) for the process, which on a daily basis is used similar 
to the MCRT as an operational guideline. 
 
In either case, whether using AGE or MCRT, it is beneficial to plant operators to find an ideal 
operational setpoint and then adjust the process to maintain the plant at or near that setpoint.  It is 
somewhat like flying by instruments instead of using only visual flight rules.  Intuition and 
experience with the appearance of the facility does help, but it only goes so far. 

Inflow/Infiltration 
As are many POTWs in the Commonwealth, the collection system is impacted by inflow and 
infiltration. A maximum daily flow of 0.9 MGD indicates that some I/I does exist and could 
adversely affect operations.  Continued maintenance on the collection system is needed to reduce 
these impacts.  MSA should maintain an aggressive policy to find and disconnect wildcat 
connections, storm drains and downspout connections, and root infiltration in its collection 
system.  If manhole cap inserts are not in use, they should be installed to reduce inflow. 

Solids Management and Inventory Control  
The solids management and inventory control program is based on mixed liquor suspended 
solids analysis, percent solids analysis by centrifuge, settleability tests, and operator 
interpretation of the current operating conditions. 
 



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection           Page 24 of 24         Bureau of Water Standards and Facility Regulation 
 

The current practices include wasting solids after they are allowed to accumulate in the system 
for some time. It appears that this practice may have led to significant DO drop within the 
aeration system which also contributed to an outbreak of filamentous bacteria. The filamentous 
affects all units to include settleability characteristics within the aeration tanks. 
 
A sludge generation calculation was performed utilizing 2008 DMR data. The calculation 
supported the operational review that indicated McConnellsburg effectively disposes of the 
theoretical sludge generation amounts that were calculated considering the particular WWTP 
configuration, waste strength and effluent concentrations. The sludge generation calculation is 
depicted at Table 4. 
 
Based on the calculations summarized below, we verified that MSA operators are disposing of 
an acceptable amount of sludge for their operation. 
 

Facility Name: McConnellsburg STP
Permit Number: PA0020508

Date of Calculation: 5/4/2009

Average Daily Flow (mgd): 0.284 Digester Capacity (gal): 500,000
Influent BOD (mg/l): 265 %Solids of Outgoing Sludge: 1.8
Effluent BOD (mg/l): 3.8 Monitoring Period (days): 365

Primary Clarification Contact Stabilization RBC  
Conventional Activated Sludge SBR ABF

Extended Aeration x Trickling Filter Small Plant with low SOR 

BOD Removed (lbs/day): 619 TSS Removed (lbs/day): 402

Aerobic Digestion x Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 6429.00267
Digester Hydraulic Detention Time (days): 78

Estimated Total Solids Reduction (%): 0.35

dry lbs/day 261 wet lbs/day 14522
dry tons/monitoring period 47.70 wet tons/monitoring period 2650

gal/day 1741 gal/monitoring period 635534

wet tons/monitoring period 0
OR

dry tons/monitoring period 40.67
Enter only one of the above values.  The remaining value should be "0".

Is the amount reported by the generator within 15% of the calculated value? YES
NO explanation:

What type of information was used to calculate the above information: 2008 DMR data
Dates used: 1/1/2008 TO 12/31/2008

Name of person performing the calculation: DiGilarmo

Operational Information

Digester Information

Sludge Generation

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester
Place an "X" in the box beside the corresponding treatment process.

(<500 gpd/sq ft)

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process.

 
Table 4. McConnellsburg WWTP sludge generation calculation 

 



 

 

 
 
 

WASTEWATER PLANT PERFORMANCE EVALUATION 
 

McCONNELLSBURG SEWER AUTHORITY 
 

ATTACHMENTS 
 



 

 
Department of Environmental Protection                                      Bureau of Water Standards and Facility Regulation 
  

Attachment A—Plant Background 

Location 

The McConnellsburg WWTP was originally constructed in 1970 and upgraded to activated 
sludge—extended aeration treatment in 1994.  The design flow for the current facility is 0.600 
MGD.  The facility treats sewage from the Borough of McConnellsburg and parts of surrounding 
Ayr Township in Fulton County.  According to the most recent Waste Management Report, The 
collection system includes two industrial contributors and two major sources, although the 
facility is not required by USEPA to have an Industrial Pretreatment Program. 
 
Currently the facility is preparing for an upgrade of its facilities to include: a new equalization 
tank, tertiary filters, and Modified Bardenpho Process nutrient removal treatment units. This will 
allow the operators to greatly reduce the levels of nutrients and pathogens discharged to Big 
Cove Creek.  The receiving stream is a tributary of the Potomac River and the Chesapeake Bay, 
thereby falling under new requirements for nutrient reduction. 
 
NPDES Permit No. PA0020508 establishes the operations and monitoring requirement for 
treated sewage at the McConnellsburg WWTP. 
 
The McConnellsburg WWTP is located in Ayr Township southwest of McConnellsburg 
Borough, the seat of Fulton County, between U.S. 522 (Big Cove Road) and Big Cove Creek. 
 
 

 
Figure 9. McConnellsburg WWTP 

 



 

 
Department of Environmental Protection                                         Bureau of Water Standards and Facility Regulation 
 

Process Description: 

MSA’s treatment train is depicted in Figure 10, below, showing a conventional activated sludge, 
extended aeration treatment process employing aerobic digestion of waste solids.  Plant 
headworks include a lift station with mechanical bar screen and flow equalization.  Two aeration 
tanks provide for 327,000 gallons of capacity with an aeration requirement of 255 CFM.  
Secondary settling is provided in two 36’-0” diameter clarifiers having 15’-0” of headwall depth.  
Disinfection processes include two parallel tanks employing sodium hypochlorite to destroy 
pathogens, and dechlorination using sodium sulfite is then added to remove excess chlorine prior 
to discharge to the receiving stream.  MSA’s final outfall into Big Cove Creek employs a 
standard, shoreline point discharge and headwall. 
 
Process alkalinity is manually supplemented using lime addition at the flow splitter box prior to 
the aeration tanks, and lime is also added to waste sludge prior to the aerobic digester. 
 

Treatment Schematic 

 
Figure 10. McConnellsburg WWTP process flow schematic 
 
 



 

 
Department of Environmental Protection                                         Bureau of Water Standards and Facility Regulation 
 

Attachment B—Equipment Deployed 

Continuous monitoring 

Table of equipment 
1 – Laptop computer with 485 to 232 signal converter 
2 – SC1000s 
2 – LDO probes 
1 – pH probe 
1 – ORP probe 
1 – NH4D probe 
2 – Nitratax probes 
1 – Sonatax probe 

 

Laboratory 

Table of equipment 
1 – Hach HQ40d handheld pH and LDO meter 
1 – LBOD probe 
1 – DR2800 spectrophotometer 
1 – Raven centrifuge 
1 – Raven Core Taker sampler 
2 – Raven settleometers 
1 – COD Heater Block 
1 – Microscope with photographic/video capability 

 

. 
Figure 11. Locations of online process monitoring equipment 



 

 
Department of Environmental Protection                                         Bureau of Water Standards and Facility Regulation 
 

Attachment C—Graphs: Monthly Monitoring Examples 
       

 
Figure 12. DO values during the month of March 2009 
 
 

 
Figure 13. ORP and DO values during the month of March 2009



 

 
Department of Environmental Protection                                      Bureau of Water Standards and Facility Regulation 
  

Attachment D—Graphs: Daily Monitoring Examples 
 

 
Figure 14. ORP and DO values for April 11, 2009 
 
 

 
Figure 15. DO and NH3 values for April 4, 2009 
 
 
 
 



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection                                         Bureau of Water Standards and Facility Regulation 
 

 
 
 

 
Figure 16. ORP and NH3 values for April 4, 2009 
 
 
 
 
 

 
Figure 17. Sludge blanket depth in the south clarifier



 

 
Department of Environmental Protection                                      Bureau of Water Standards and Facility Regulation 
  

Attachment E—Equipment Placement Photographs 
 

WPPE Instrument Trials at 
McConnellsburg Sewerage Authority 

Fulton County, PA 
February—April 2009 

 
 

 
Figure 18. Probe/SC1000 placement at McConnellsburg WWTP, east aeration tank  

 
 



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection                                         Bureau of Water Standards and Facility Regulation 
 

 
Figure 19. Probe/SC1000 placement at McConnellsburg WWTP, east aeration tank  
 
 



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection                                         Bureau of Water Standards and Facility Regulation 
 

 
Figure 20. Solids level monitor at McConnellsburg WWTP, south clarifier  

 



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection                                         Bureau of Water Standards and Facility Regulation 
 

 
Figure 21. Nitrate monitor at McConnellsburg WWTP, chlorine contact tank 

 
 



 

 
Department of Environmental Protection                                      Bureau of Water Standards and Facility Regulation 
  

Attachment F— Program Description 

POTW Optimization Program 

Description and goals 
As part of an EPA-sponsored grant, the DEP has created a Wastewater Optimization Program to enhance 
surface water quality by improving sewage treatment plant performance beyond that expected by existing 
limits of the plants’ National Pollutant Discharge Elimination System (NPDES) Permits.  
 
The goal of this program is to reduce pathogen, nutrient, and emerging contaminant loadings to 
downstream drinking water facility intakes.  The initial focus will be to work with wastewater treatment 
facilities within five miles upstream of these filter plant intakes. 
 
DEP will conduct Wastewater Plant Performance Evaluations (WPPEs) to assist municipal wastewater 
systems in optimizing their wastewater treatment plant processes as part of the Wastewater Optimization 
Program. Each evaluation is expected to last up to 2 months. 
 
This new program is modeled after DEP’s Filter Plant Performance Evaluations (FPPEs) conducted at 
Drinking Water facilities. 
 
This program is not part of the Field Operations, Monitoring and Compliance Section. Sample collection 
methods utilized during this evaluation generally do not conform with 40 CFR Part 136, therefore the data 
collected will not be used, and in some cases is not permitted to be used for determining compliance with 
a facility’s effluent limits established in its NPDES permit.  

Wastewater plant performance evaluation 

• Department staff will consult with the plant operators to explain the program, the 
goals, the equipment used, and the expectations for participation. 

• Upon arrival at the wastewater plant, Department staff will set up equipment, 
including meters capable of continuous, in-line monitoring for pH, Oxidation-
Reduction Potential, Ammonia, Nitrates, Dissolved Oxygen, and other parameters.  

• The Department will utilize the equipment to gather data on system performance, 
show the operator how to gather similar data, and explain the value of gathering the 
data. We’ll also explain how operators could choose to modify their treatment 
processes based on interpretation of the data collected.  

• Although the Department may show operators how to achieve effective process 
control by using these process monitoring tools, the operators will continue to make 
all process control decisions, in conformance to their licensing requirements, and 
retain responsibility for those changes.  

• The Department will also lend the facility additional laboratory equipment which will 
remain on site during the WPPE to assist in data collection and interpretation.  

• During this time, the operator may need to spend more time performing routine 
testing at the treatment plant than was done previously; this will allow correlations to 
be made between process modifications and the process response.  



McConnellsburg Sewer Authority                               Wastewater Plant Performance Evaluation  
 

 
Department of Environmental Protection                                         Bureau of Water Standards and Facility Regulation 